Madix 125 Engine

ST 3k BB A

CYLINDER HEAD ASSY

E1l CYLINDER HEAD ASSY

#C?N 48 ( PART CODE) X4 (CHINESE DESCRIPTION) #X4 M (ENGLISH DESCRIPTION) ¥EQTY
1 |91192-D002-00000X 70iL Sk 20 36 SR IR ME X 110(2 F1 ) BOLT M6x110 1
2 |B166740A06002070X GB16674/ & IRIEMBx20( H £¥) BOLT M6x20 2
3 |93301-70651012000 704332 @6.5%1x12 WASHER 6.5x1x12 1
4 |11228-1A24-00000W S 125041 1 sk BA A (M ALEEL) RIGHT COVER, CYLINDER HEAD 1
5 |90203-1A24-0000 S12501 I kA BB E T GASKET,R.CYLINDER HEAD COVER 1
6 |91138-1015-00000X GY6iil Sk HES O MK IRAEMEx32(2% H ) BOLT M6x32 2
7 |81300-1006-0000 CB1250 K FE AL 1 SPARK PLUG 1
8 |1122B-1A24-02000W S1254-4# RSk B A (EN T8 M LML) CYLINDER HEAD ASSY 1
9 |90101-20296000320 701110 829.6x3.2(l ik 1) O-RING 29.6x3.2 2
10 |11230-D002-00000W 70T EE (AL AAL) COVER, VALVE CHAMBER 2
11 |11227-1A24-00000W S125H) fil 3k 22 # (il FL L) LEFT COVER, CYLINDER HEAD 1
12 |90202-1A24-0000 S12511 I Sk E BB i GASKET,L,CYLINDER HEAD COVER 1
13 [90201-1A24-0000 S12541 1 sk £ BB I GASKET, CYLINDER HEAD UPPER COVER 1
14 |11226-1A24-00000W S 125041 1 3k £ 3 (L EEAL) UPPER COVER, CYLINDER HEAD 1
15 |93301-80732514000 C100/iT 3k Z 472 M7.3%2.5x 14 WASHER 7.3x2.5x14 1
16 |93301-20732514008 C1001i[. 3k 2 Sk 2 B7.3%2.5x 14( 11 £F) WASHER 7.3x2.5x14 3
17 |91201-G013-00000X L100#T 3k 3 = AR M7 (2 [ £F) NUT M7 4
18 |15810-1096-0000 C1203 SEHREHR GASKET,INLET PIPE 1
19 |B057830006002570X GB5783i 1 M6x25(2% A 4¥) BOLT M6x25 4
20 |15800-1A29-0048 S125D# S EA A (JQ-48) INLET PIPE 1
21 |90101-10290000240 C120{L i 2 R O [ 29%2.4( T FEHR) O-RING 29x2.4 1
22 |90214-1096-0000 C1201L i R GASKET, CARBURETOR 1
23 |17100-0000-0110 C120{L.1i45(PZ20 F3h ) R % CARBURETOR 1




Madix 125 Engine

LRI A
CYLINDER ASSEMBELY

E2 CYLINDER ASSEMBLY

#C?N 4B ( PART CODE) X4 (CHINESE DESCRIPTION) X4 (ENGLISH DESCRIPTION) ¥EQTY
1 |B166740A06001670X GB16674/ & IRIEMBX16(22 H £¥) BOLT M6x16 1
2 |11003-D002-00000% 701 B EIE R (2 B £F) CLIP, HIGH VOLTAGE WIRE 1
3 |91521-08001400070 C1007E/ 858x14x7 PIN 8x14x7 2
4 |90102-D002-0001 705 4% £ 6 p8x10.8x1.5 RECTANGLE RING 8x10.8x1.5 1
5 |90102-D002-0003 7O p14x18.2x2.5 RECTANGLE RING 14x18.2x2.5 1
6 |9022B-1A24-0200 S1251-2# Uil Sk B E A & (7 8 FL08.2) GASKET ASSY,CYLINDER HEAD 1
7 |91113-D002-00000X 7O (A A XE R IRAR MO % 23(22 F £F) BOLT M6x23 2
8 |1110B-1A24-02000Y S125J1-2# LRI (FTHR 124 £ (744 FLo8 #58k®%k B) [CYLINDER BLOCK ASSEMBLY 1
9 |1533A-HZz30-0000 C1108E RS A E(45) GUIDE CHAIN ROLLER SET 1
10 |93301-70801514000 705 E4E 4R RBI8x1.5%14 WASHER 8.5x1.5x14 1
11 |15302-D002-00000X TOS ERLHM(Z A GUIDE CHAIN ROLLER PIN 1
12 |90102-D002-0002 7O B p11.5x16x2.5 RECTANGLE RING 11.5x16x2.5 1
13 |90205-1A24-0200 S125041-28 UL (i B B(EN 5 FL98.2) GASKET,CYLINDER BLOCK 1
14 |91521-08001200070 C1O0FT A 1A EEHE RE 1 48X 12x7 PIN 8x12x7 2
15 |11235-D002-0000 705 InFE9.5 BUSH 9.5 1
16




Madix 125 Engine

CTHLE

L L
VALVE MECHANISM

E3  VALVE MECHANISM

FEN

o B ( PART CODE) thX 4% (CHINESE DESCRIPTION) ¥ X4 F (ENGLISH DESCRIPTION) ¥EQTY
1 |15707-D002-0000 70 4R VALVE LOCKER 4
2 |15705-D002-0000 70 ISR EE( I-) SPRING SEAT 2
3 |15704-D002-0200 70-3#" T TH5E & VALVE INNER SPRING 2
4 [15703-D002-0000 701N B \VALVE OUTER SPRING 2
5 |15710-D002-0200 70-3# TR EAS INNER SPRING,ASSY 2
6 [1572B-D002-0000 70RGHEA S SEAL, VALVE STEM 2
7 |15701-1096-0000 C120#517 INTAKE VALVE 1
8 |15702-1096-0000 C1208E17 EXHAUST VALVE 1
9 [15401-D002-0000 70HEE ROCKER ARM 2
10 |15403-D002-0000 70 BRI T IR NUT,VALVE CLEARANCE 2
11 |15404-D002-0000 7017 i8] BRI ¥ 4R4T SCREW, VALVE CLEARANCE 2
12 |1540A-D002-0000 70U EBAS ROCKER ARM ASSEMBLY, VALVE 2
13 |15402-D002-0000 70U HEE ROCKER SHAFT 2
14 |15100-D002-0000 70/ 3 B ED 4R (& 16003, 16002) GAMP SHAFT COMP 1
15 |15301-D002-0000 70158 MBH BESE TIMING DRIVEN SPROCKET 1
16 |91191-D002-0000 701E BHEER IR M5x12 BOLT M5x12 3
17 |1556B-D002-0000 TORRKEBAS CHAIN ADJUSTING SET 1
18  |15505-D002-0000 7O8ERIK R BN H AXLE, TENSIONER LEVER 1
19 |1555B-D002-0000 7TORERIKEATAS CHAIN TYHT SET 1
20 |1554B-D002-0000 TORERKEHAS PLUG OF TIGHTENER 1
21 |15503-D002-0000 7O8E SR FATIR K SPRING 1
22 |93301-71401520000 707 EHIRIE4R 4x1.5x20 WASHER 14.5x1.5x20 1
23 |91105-D002-00000X 70% ENRIEM14x1.5(2% ) SEALING PLUG M14x1.5 1
24 |93301-70621513000 703K FATSE MR R E6.2x1.5x13 WASHER 6.2x1.5x13 1
25 |B166740006001870X GB16674 K& 871 M6x18(2% F 4¥) BOLT M6x18 1
26 |1532B-G011-0000 C1001E A EE SR A (84) SPROKET CHAIN 1
27




Madix 125 Engine

A E A 2

RIGHT CRANKCASE COVER

E4 RIGHT CRANKCASE COVER

ﬁfN B ( PART CODE) thX 4% (CHINESE DESCRIPTION) ¥ X4 F (ENGLISH DESCRIPTION) ¥EQTY

1 [14301-H032-0000 STI0HLIF R A A (4R At )T (R OIL RULER ASSY 1
2 |e0101-10180000300 CG1254Lit R OJ [118x3( T FE) O-RING 18x3 1
3 |2244A-G031-00000X Z100 S & 2T R A A (CRIER HIBTTIRAE 2 A4 CLUTCH TAPPET 1
4 [22440-G011-0000 C100# & BT (RE A (RER) CLUTCH TAPPET 1
5 |91112-G031-00000X 2100 & 23 A5 $RAEMB (22 F1 ) BOLT M8 1
6 ]91521-08001200063 T0/E(858x12%6.3 PIN 8x12x6.3 2
7 |90206-1A24-0000 S125014 i A 5 R 2 GASKET, R.CRANKCASE COVER 1
8 |12421-Go31-170189 2100/ i HAE 2 (F11 SR &3 FHREE L R A3 8801) [COVER COMP. RIGHT CRANKCASE 1
9 |B166740A06008070X GB16674/) & 818 M6x80(2% F 4¥) BOLT M6x80 2
10 |B166740A06006570X GB16674/) & 8818 M6x65(2% F 4¥) BOLT M6x65 1
11 |12425-G001-10010G 100747 44 % (ZONGSHEN 885K 1-148) DECORATE COVER,R.CRANKCASE COVER 1
12 |B008180006001220X GB818IZ4TMBx12(2% F 4¥) SCREW M6x12 2
13 |B061700008000090B GB617042EM8( 141 4¥) NUT M8 1
14 |B000970108000000B GB97.1 (E15) WASHER ¢8 1
15 |90101-10080000180 C100#5 4 #3815 1R4E O 8% 1.8( T FERR) O-RING 8x1.8 1
16 |B166740A06004070X GB16674/) & 8118 M6x40(2% F 4¥) BOLT M6x40 4
17 |B166740A06004270X GB16674/N LRI M6x42(2% F 4¥) BOLT M6x42 1
18




Madix 125 Engine

e il b
LEFT CRANKCASE

COVER

4

11 =5

(5%
(=

E5 LEFT CRANKCASE COVER

ﬁfN B ( PART CODE) thX 4% (CHINESE DESCRIPTION) X4 F (ENGLISH DESCRIPTION) ¥EQTY

1 |12303-G011-000089 C100/ 1 7L%(8801) CAP, SMALL VIEW HOLE 1
2 [90101-10132000265 C100/ L F# O 113.2x2.65( T FEAK) O-RING 13.2x2.65 1
3 [91521-08001200063 707 (i 858 12x6.3 PIN 8x12x6.3 2
4 [90204-G011-0000 C1007z it A B 2 22 522 GASKET, L.CRANKCASE COVER 1
5 |12301-G011-J00089 C1007z it B FE BT (61% 194K R & 5K 8801) FRONT PART, L.CRANKCASE COVER 1
6 |12302-Go11-790089 C1007z i 34 78 f5 % (90D-J Y -5/ 1134 8801) BACK PART, L.CRANKCASE COVER 1
7 |B166740A06002870X GB16674/) & 718 M6x28(2% F 4¥) BOLT M6x28 2
8 |B166740A06005070X GB16674/)\ & 881 M6x50(2% F 4¥) BOLT M6x50 1
9 |B166740A06003270X GB16674/) & 871 M6x32(2% F 4¥) BOLT M6x32 2
10 |B166740A06007070X GB16674/N &L 871 M6X70(2% F 4¥) BOLT M6x70 1
11 |12307-F004-10010G 907 il 3% 444 % (ZONGSHEN SR &5k 14148) DECORATE COVER ,L.CRANKCASE COVER 1
12 |B008180006001020X GB818IZ4TMBx10(2% F 4¥) SCREW M6x10 4
13




Madix 125 Engine

E6

CLUTCH ASSY

#C?N #ifB ( PART CODE) X4 (CHINESE DESCRIPTION) #X4 M (ENGLISH DESCRIPTION) ¥EQTY
1 |B008180005001220B GB818IZ4TM5x12( 1 4¥) SCREW M5x12 4
2 |B0009300050000000 GBO3##S5 WASHER 5 4
3 |B0009600050000K00 GB96E: A 5-140HV WASHER 5-140HV 4
4 |22151-1A30-0000 2125-3# 4 Aot e OUTER CASE,CLUTCH 1
5 |22142-1A30-0100 2125-3# 5 A i SPRING, CLUTCH 4
6 |22110-1A30-0000 Z125-2# 1 O 4 LB BB DRIVE PLATE COMP 1
7 |22144-D002-0000 70O IR E ABSORBING SPRING 4
8 |22109-Go31-0000 Z100 1 & 2 D 12 ALIGNING SLIDING BUSH 1
9 |22106-1A30-0000 212524 A iR BHE CLUTCH DASH POT SLIPCOVER 3
10 |22102-1A30-0000 212524 S A i DB HUB,CLUTCH SLEEVE 1
11 |2213B-1A30-0000 212524 A it EIRAE CLUTCH TOP PLATE 1
12 |22143-1A30-0100 Z125-3# 5 (4 ) SR 3 CLUTCH CUT SPRING 4
13 |22215-G031-0000 Z100 53 MBIy OUTER FRICTION DISK A 2
14 |22214-G031-0000 Z100 54 L BB DRIVE FRICTION DISK 1
15 |2212B-G031-0000 Z100 & 87 TIRAE CLUTCH BELOW PLATE 1
16 |91403-D002-0000 70 L E ELASTIC CHECK RING 1
17 |22129-G031-0000 Z100 1 A 2 E e by SHOCK ABSORBER PLATE 1
18 |B0089401450000000 GB894.114E45 CIRCLIP 45 1
19 |90218-G031-0000 Z100 & £ Bt o 4 B 8 GASKET,END COVER 1
20 |92102-00000006000 H17(6000) BEARING (6000) 1
21 |Bo081902050012708 GB819.2424TM5x12( 11 £F) SCREW M5x12 4
22 |22121-G031-0000 Z100 1 £ 2t ot END COVER,CLUTCH 1
23 |91202-D002-0000 70 AR IRE LOCK NUT, CLUTCH 1
24 |22004-D002-0000 70 4 T R E DISH WASHER, CLUTCH 1
25 |22001-D002-0000 7O £ AL L STOP WASHER,CLUTCH 1
26 |2312B-G031-0000 Z100M BB A DRIVEN GEAR COMP 1
27 |23226-D002-0000 70 Mt CIRCLIP 1
28 |23110-Go31-0000 Z100:F A A DRIVEN GEAR 1
29 |23102-D002-0000 70EHERHE AXLE SLEEVE 1
30 |23101-G031-0000 710033 th PRIMARY DRIVE GEAR 1
31 |22000-1A30-2100 Z125-3# 5 O % B 0 O AR 2SI ) CLUTCH ASSY 1
32




Madix 125 Engine

#L ith %2 A6 F
OIL PUMP

E7 OIL PUMP

ﬁfN B ( PART CODE) X4 % (CHINESE DESCRIPTION) X4 F (ENGLISH DESCRIPTION) HEQTY

1 [14100-1A24-0000 S125} KL R4 OIL PUMP ASSY 1
2 |B0081901050030208 GB819.1#24TM5x30( 11 £¥) SCREW M5x30 1
3 |B0081901050025208 GB819.1#24TM5x25( 11 £¥) SCREW M5x25 2
4 |B0089600060000000 GBB896H4 6 CIRCLIP 6 1
5 |1410B-1A24-0000 S125[HLIRIEHRAE OIL PUMP GEAR ASS. 1
6 |B008180004001420C GBB818IR4TMAx 14(% 4¥) SCREW M4x14 2
7 |14110-1A24-0000 S125[HLIN R OIL PUMP BODY 1
8 |14111-1A24-0000 S125HLINRAS T INNER ROTOR, OIL PUMP 1
9 |14112-1A24-0000 S125[HLINRINEE T OUTER ROTOR, OIL PUMP 1
10 |B0011902025100000 GB119.2852.5x10 PIN 2.5x10 1
11 |14107-1A24-0000 S125[HLI AR SHAFT,OIL PUMP 1
12 |14108-1A24-0000 S125[HLI REAR OIL PUMP COVER 1
13 |90101-10094000240 CG125HLi RO H9.4x2.4( T FERR) O-RING 9.4x2.4 2
14 |1431B-D002-0000 70N EMA S STRAINER,OIL FILTER 1
15 |91188-HZ31-0000 C110-Alh REER T FIRET SCREW 1
16 |B0009300060000000 GB93##6 WASHER ¢6 1
17 |1432B-HZ31-0000 C110-ABLINRAE B R A A HUB DUMP CHAIN SPROCKET, OIL PUMP 1
18

19




Madix 125 Engine

-]

7 i i
LEFT CRANKCASE

E8 LEFT CRANKCASE

ﬁafN B ( PART CODE) thX 4% (CHINESE DESCRIPTION) ¥ X4 F (ENGLISH DESCRIPTION) ¥EQTY

1 91101-1A24-0000 S1250 L W Sk 181 A(203mm) CYLINDER STUD BOLT A 2
2 [92102-00000006001 B (6001) BEARING (6001) 1
3 |92102-00000006203 B7(6203) BEARING (6203) 1
4 |12130-Go11-0102 C100-2#i i A (121 910.5F 5% EERAH) PIPE ASSY 1
5 |B166740A06006070X GB16674/) & 8718 M6x60(2% F 4¥) BOLT M6x60 2
6 |11003-D002-00000X 701 EL EIE R (2 B ) CLIP, HIGH VOLTAGE WIRE 1
7 |B166740A06004570X GB16674/)N & 81 M6x45(2% [ 4¥) BOLT M6x45 1
8 |B166740A06006570X GB16674/) & 818 M6x65(2% F 4¥) BOLT M6x65 4
9 [90303-D002-0000 707 B E 17x29x5( T FERR) OIL SEAL 17x29x5 1
10 |90301-D002-0000 70H R4 3 11.6x24x10( T BEAR) OIL-SEAL 11.6x24x10 1
11 |12108-D002-00000X 700 T (2 B ) CLIP, OVERFLOW PIPE 1
12 |1212B-1226-020089 ZD125D-2#/c th B FER & (K ik A8 7Le8 8801) |LEFT CRANKCASE BLOCK 1
13 |91521-10001400000 CG125iE AL 8510x14 PIN 10x14 2
14 |10009-G001-0001 10072 AR AITHEENLIE4S T (1) /ABSORBER SLEEVE 1
15 |10009-G001-0002 100747 (A ATHEH LIRS 45 11 (Ji7) /ABSORBER SLEEVE 1
16




Madix 125 Engine

Ei]
RIGHT CRANKCASE

E9 RIGHT CRANKCASE

o B ( PART CODE) thX 4% (CHINESE DESCRIPTION) ¥ X4 F (ENGLISH DESCRIPTION) ¥EQTY
1 [92102-00000006201 B(6201) BEARING (6201) 1

2 [92102-00000006203 B7(6203) BEARING (6203) 1

3 |90208-1A24-0000 S125/ i HFE B EH 2 GASKET,CRANKCASE 1

4 [1222B-1226-000089 ZD125D 45 i A & (K 8801) RIGHT CRANKCASE BLOCK 1

5 |91102-1A24-0000 S1250 L Wk 8R4 B(194.5mm) CYLINDER STUD BOLT B 2

6 |93301-71242020000 CG125D i FE 48 2 B 12.4x2x 20 WASHER 12.4x2x20 1

7 |91103-1008-00000X CG125Df IR TE (2 A #F) OIL DRAIN PLUG 1

8 [10009-G001-0002 10047 (A AT HEEH LIS 45 11 (Ji7) ABSORBER SLEEVE 2

9




Madix 125 Engine

th b/ 3 B/ SE BB A
CRANKSHAFT/PISTON/CONNECTING ROD COMP

E10

CRANKSHAFT CONNECTING-ROD ASSY/PISTON

FEN

4R ( PART CODE)

x4 (CHINESE DESCRIPTION)

¥4 % (ENGLISH DESCRIPTION)

¥ EQTY

1310A-1A24-0200

S 12517 255 3 R (— TR AR

PISTON RING COMP

2 |13103-1A24-0100 S 1257 JE IR — (4E 4% ) PISTON RING 1 1
3 |13104-1A24-0000 S12515 FE R = PISTON RING 2 1
4 |13120-1A24-0000 S125] M FFAE OIL RING ASSY 1
5 |91401-Go12-0000 AX10075 JE44 14 13.5 CHECK RING, PISTON PIN 2
6 |13101-1A24-0000 S1250417% %€ PISTON 1
7 |13102-1A24-0000 S 12504175 2685 PIN PISTON 1
8 |92102-00000006205 Hi7K(6205) BEARING (6205) 2
9 |13220-1A24-0001 S125[H i HIEFFA S (CCHhR, ¥ ER, E3Hi) 2% 4 |[CONNECTING ROD COMP 3 1
10 |91601-D002-0000 70 B §24x12.5 SEMICIRCULAR KEY 1
11 |13222-1A24-0000 S12541 R EFH 85 HUB DUMP CHAIN SPROCKET 1
12 |1320B-1A24-0701 S1250) it HAEFT B (S22 ) CRANKSHAFT CONNECTING-ROD ASSY 1
13 |14101-1A24-0000 S125I4LiH RIZE) ti e DRIVE GEAR,OIL PUMP 1
14

10



Madix 125 Engine

I Gl &

TRANSMISSTON MAIN, COUNTER SHAFT

E11l TRANSMISSION MAIN,COUNTER SHAFT

ﬁfN B ( PART CODE) thX 4% (CHINESE DESCRIPTION) ¥ X4 F (ENGLISH DESCRIPTION) ¥EQTY

1 |23220-H064-0000 SD110-1# A S MAIN SHAFT, TRANSMISSION 1
2 [23221-H064-0000 SD110: H Bl TRANSMISSION MAIN SHAFT 1
3 [23222-H064-0003 SD110:H 314 % GEAR M-3 1
4 [23223-D002-0000 70 I B B A 15.5(17.2)x 1.2x21 WASHER 1
5 |23226-D002-0000 70 LR CIRCLIP 1
6 |23222-Ho64-0002 SD110:Hh244 5% GEAR M-2 1
7 |23224-H064-0000 SD110f/# T3 e REVERSE GEAR ASS. 1
8 |B0089401120000000 GB894. 114 @ 12 CIRCLIP 12 1
9 |23240-Ho64-0800 SD110-8#F H4A A (Rl 3119mm EE#R{E Ry S ERINHE) |COUTERSHAFT TRANSMISSION 1
10 |93301-61211023000 W 1207 B B 12.1x1x23 WASHER 12.1x1x23 1
11 |23242-H064-0001 SD110IH 144 5% GEAR C-1 1
12 |23242-H064-0003 SD110fIH 344 5% GEAR C-3 1
13 |91402-D002-0100 70/5 B Hh 14 Bl p18.5%1.2x¢22.1 CIRCLI ¢18.5%1.2x22.1 2
14 |23223-1006-0000 CB125/I % R 17.3(20)x1.6x26 WASHER 1
15 |23242-H064-0002 SD110fIHh244 % GEAR C-2 1
16 |23243-H064-0000 SD110F! 44 thr 5 REVERSE GEAR 1
17 |23241-H064-0800 SD110-84#7!| FhS 5 (Rl H1119mm FEEEEE £ S E R INHE) |[TRANSMISSION COUNTER SHAFT 1
18  |23200-H064-0800 SD110-8# 1 Fil 4R & (7l 148 A BE SR BI44 % A 119mm 1| TRANSMISSION MAIN,COUNTER SHAFT 1
19 |23401-G011-0000 C1001:3h85%6(428.14) DRIVE SPROCKET 1
20 |23402-D002-0000 701 B $E R B EAR FIXING PLATE,DRIVE SPROCKET 1
21 |B0578300060010708 GB57831k:M6x10( 11 £¥) BOLT M6x10 2
22 |23246-H064-0100 SD110-2#3 R4{R I FRAL BR (5 2 (4 % ) LIMIT PLATE, GEARSHIFT 1
23 |93303-52100429000 SD 110D k4 i 22 B 21x0.4x29 WASHER 21x0.4x29 1
24 |23223-G011-0001 WASHER 1
25

11



Madix 125 Engine

{8042 5 € LA
IDLER SETUP

E12 IDLER SETUP

FEN

o B ( PART CODE) thX 4% (CHINESE DESCRIPTION) ¥ X4 F (ENGLISH DESCRIPTION) ¥EQTY
1 |23601-1226-0000 ZD125D i LI E IDLER SETUP 1
2 |23602-1z26-0000 ZD 125D R4 BB PIVOT,REVERSE GEAR IDLER WHEEL 1
3 |B0089301260000000 GB893.1/#4E26 CIRCLIP 26 2
4 [92102-00000006000 #7(6000) BEARING (6000) 1
5 |23604-H064-0000 SD110#/ #4155 REVERS IDLER 1
6 [91521-13001320000 ZD 125D AL A TE A 45 13%13.2 PIN 13x13.2 1
7 |93301-D1001016000 SD110DE| R4 i B B 10x1x16 WASHER 10x1x16 1
8 |91521-08000800000 7O/ RS (L4488 PIN 8x8 1
9 [23603-H064-0000 SD110. 5 AR FIXING PLATE 1
10 |B057830006002070B GB57831k:M6x20( 11 £¥) BOLT M6x20 2
11

12



Madix 125 Engine

A L
GEARSHIFT MECHANISM

E13 GEARSHIFT MECHANISM

ﬁfN B ( PART CODE) X4 % (CHINESE DESCRIPTION) X4 F (ENGLISH DESCRIPTION) HEQTY

1 |24300-G031-00000C 21003 R4 £B 4 (260mm DU RS TEEREY 7 48) GEARSHIFT LEVER COMP 1
2 |24302-G031-0000 2100 14 B 38 % RETURN SPRING 1
3 |24318-D002-0000 7O B % GEARSHIFT LEVER TENSIOM SPRING 1
4 [2432A-G031-0000 Z100HR 14T B R4 B (10 477 EF) LIMIT SCREW 1
5 |24301-G031-0000 Z100#R A4 & (I R4 5 R4S 260) GEARSHIFT SHAFT COMP 1
6 |2242A-G031-0000 21008 & 2R A B A S CONTROLLING ARM ASSEMBLY, CLUTCH 1
7 |2245A-G031-0000 21008 & 2B AR A & CAM PLATE ASSEMBLY, CLUTCH 1
8 [24200-H064-0300 SD110ZE 3 BB # (TRl 1Y) GEARSHIFT DRUM COMP 1
9 [24104-H064-0100 SD1107 % X (FE#RfEIFY) RIGHT FORK, COUNTERSHAFT 2
10 |24102-D002-0000 705 484 GUIDE PIN 2
11 |24103-D002-0000 703 % X CLIP, SPRING 2
12 |24213-H064-0300 SD110ZEE B (M 1) GEARSHIFT DRUM 1
13 |91522-04001300000 702 S B 413 PIN 4x13 4
14 |91522-03000900000 C100ZE SR £3x9 PIN 3x9 2
15 |91522-04000900000 70 E TR B4 PIN 4x9 1
16 |24202-G011-0000 C100Fi S STOPPING PLATE 1
17 |91126-G031-0000 100 1 5245 R B SR M6 x 16( ~ 4 IEJEER) BOLT M6x16 1
18 |91117-D002-0000 702 HSE A 4R 28X 11 BOLT, RETURN SPRINGN FIXING 8x11 1
19 |2434A-G011-0100 C100-2#E ML A& LOCATING PLATE ASSY 1
20 [24304-G011-0000 C1007E (138 SPRING ,LOCATING PLATE 1
21 |B0082300060012208 GBB8231R4TMBx12( 11 £¥) SCREW M6x12 1
22 [88002-G011-0001 C100#407 FF 5% B AR (K EAR) GEARSHIFT SWITCH PRESSING PLATE 1
23 |8803B-HZ19-080245 SD110D1: 8 4248 548 &5 (231 4-26(7 1) 3/ RN % L:450)% 1 D56 | GEARSHIFT SWITCH LAMP 1
24 [91149-G011-00000C C100H4 & 4R4T (W 4F) SCREW 1
25 [88004-G011-0000 C1004 & B sk CONTACT, CEARINDICATION 1
26 |24400-G007-0002 W 1002 R B AR BB (BT-2 144%) GEARSHIFT SHAFT 1
27 [24106-H064-0100 SD110T:#h#& R (BRI 1Y) CENTER FORK, MAINSHAFT 1
28

13



Madix 125 Engine

Tﬁ %m-‘m‘}&
MAGNETO COMP

E14 MAGNETO COMP

#C?N 4B ( PART CODE) X4 (CHINESE DESCRIPTION) X4 (ENGLISH DESCRIPTION) ¥EQTY
1 [82130-G011-0009 C1008; BBHLEE T4 & (12V6 1R i B 4) ROTOR ASSY,MAGNETO 1
2 |21300-Go11-0002 C100-3#H 1 i £ 250 - (MBI L) ASSEMBLY, OVERRUNNING CLUTCH 1
3 |21304-Go11-0000 C100EE B AR CLUTCH ROLLER 3
4 |21305-Go11-0000 C100/5 3 B & BRoe 3 B/ TR 44 CONE BILOCKAGE 3
5 |21303-Go11-0000 CI100EEBABRERE SPRING 3
6 |21301-Go11-0100 C100-3#HB 1 i A 2 A (R4 & (MBIZLY) STARTING CLUTCH BODY 1
7 |82130-Go11-0011 C100f% B FAA(12VeIR N 1B ME AR |[ROTORASSY,MAGNETO 1
8 |Booo700108001570C GB70.1424TM8x15(% 4¥) SCREW M8x15 3
9 |82120-G011-030534 C100R; EBHLE FA S (12VEHR % 4 /1N & L:340)B2 111 |STATOR ASSY,MAGNETO 1
10 |91213-D002-00000X 70N BB AR (2 B 4¥) NUT 1
11 |B166740A06001870B GB16674/\ & IRIEMEX18(11£F) BOLT M6x18 2
12 |B0578300050012708 GB5783 % M5x12( 11 £F) BOLT M5x12 2
13 |12305-G011-0000 C100f: A& R FIXING PLATE, MAGNETO CABLE 1
14 |B166740A06001670B GB16674/\ & IRIEMEX16(11£F) BOLT M6x16 1
15

14



Madix 125 Engine

i JE sh B4
TRIC STARTING MECHANISM

E15 ELECTRIC STARTING MECHANISM

ﬁfN B ( PART CODE) thX 4% (CHINESE DESCRIPTION) ¥ X4 F (ENGLISH DESCRIPTION) ¥EQTY
1 |B166740A06005070X GB16674/) & 718 M6x50(2% F 4¥) BOLT M6x50 3
2 ]82200-1A29-001122 [S125D /5 B e L ERAF (HLIESE{L HL7% 2 F4F DJ7022A-7.8-11 W4L:220) |]STARTING MOTOR ASSY 1
3 |90101-10525000200 S125D )7 3 8O 2 Ef 152.5%2( T FEE) O-RING 52.5%2 1
4 [82201-G011-0000 C100/5 3h BB AL/ SE SPROCKET 1
5 |2141B-1A29-0000 S125DJE B e A A (62T IE) STARTING MOTOR DRIVE CHAIN 1
6 [2144B-G011-0000 C1008E 5% SRAE ASSEMBLY, GUIDE PLATE 1
7 |2143B-G011-0000 C1008E &P RAE ASSEMBLY, CHAIN PROTECT PLATE 1
8 |B0089401110000000 GB894. 144 @ 11 CIRCLIP 11 1
9 |B0578300060012708 GB5783ik:MEx12( 11 £¥) BOLT M6x12 1
10 |21407-G011-0000 C100/= B EERE E AR PLATE, START CLUTCH 1
11 |90101-50065000180 705E T- 2 OJF [6.5%1.8(14 f BLER) O-RING 6.5x1.8 2
12 |2140B-G011-0000 C100K7 & A4 DISK INSULATOR 1
13 |90101-51068000200 C1000 i & OJFZ 11 106.8x2(4 iH EABE) O-RING 106.8x2 1
14 |21406-G011-0000 C100k £ DISK INSULATOR 1
15 |90308-G011-0000 C1007E T- £ HE30x42x4.5( T FEAK) OIL SEAL 30x42x4.5 1
16 |B008190106001620B GB819.1#A4TM6x16( 11 4¥) SCREW M6x16 2
17 |21420-G011-0700 C100-7#J7 3 KB5S A 4 PLATE GEAR ASSY 1
18 |2142A-G011-0700 C100-7#/7 B K836 48 4 (I i £ 3% 502 30.3mm) PLATE GEAR ASSY 1
19 |90309-G011-0001 C100%%% h19x30x5(Z 1L T §F) OIL SEAL 19x30x5 1
20

15



Madix 125 Engine

LA F
ELECTRIC

E16 ELECTRIC

ﬁafN B ( PART CODE) thX 4% (CHINESE DESCRIPTION) ¥ X4 F (ENGLISH DESCRIPTION) ¥EQTY
1 |81100-D002-000050 i FE=MGO1A L:500 IGNITION COIL 1
2 |81200-G011-0000 K ZMD100 C.D.I 1
3 |83100-G011-0000 W i Y FE BEMT 12V6-ZS02 RECTIFIER 1
4 [82290-1049-000016 2 E3.8EMQJ10-ZS01A RELAY 1

16



Madix 125 Engine

BT PR B AR 4
EXHAUST GAS RECIRCULATION SYSTEM

E17 EXHAUST GAS RECIRCULATION SYSTEM

ﬁfN B ( PART CODE) thX 4% (CHINESE DESCRIPTION) ¥ X4 F (ENGLISH DESCRIPTION) ¥EQTY

1 |16156-G011-0000 C100 k7B BE R E| CONNECTING PIPE 1
2 |16157-1008-0000 CG125D k7 RBEHRE + HoOP 2
3 |16160-1008-0000 CG125D k%R BRih 4 SEC.AIR BOX VALVE 1
4 |16156-1008-0000 CG125D .k 7 B B HE IR B 1 (14%9x230(35)) CONNECTING PIPE 1
5 |16157-1008-0100 CG125D k7R BEZRE FE15.3 HoOP 1
6 |B166740A06001870X GB16674/) & 871 M6x18(2% F 4¥) BOLT M6x18 1
7 |B166740A06002570X GB16674/) & 8718 M6x25(2% F 4¥) BOLT M6x25 1
8 |B166740A06001670X GB16674/)N & 871 M6x16(2% F 4¥) BOLT M6x16 3
9 [18090-G011-0001 C100%2 T R(HHHLRE) GAS PUMP 1
10 |18110-G011-0000 C100 B S EFRHRAR &4 #F1(58%58) RUBBER PIPE 1
11 |18097-1008-0000 CG125DESEH &I+ CLAMP 2
12 |18092-G011-0000 C100 B S ERIRAX E(58x58) RUBBER PIPE 1
13 |18110-1008-0100 CG125DBE/SBEFFRIRE A AF1I-1#(p9xp4x300) RUBBER PIPE 1
14 |18097-1008-0100 CG125DESBH &I+ CLAMP 2
15 |18092-1008-0100 CG125DESEHFRIRE 1 (99xp4x300) RUBBER PIPE 1
16 |1809B-G011-02000Y C100-3#BSERKE LA (BKEE) IRON PIPE 1
17 |90268-DA80-0000 PW70B S ERK SR PAPER GASKET 1
18 |B061770106000090X GB6177. 1% FEMB(2 F 4¥) NUT M6 1
19 |90274-1008-0000 CG125D k%A RIEBAR INSULATING GASKET 1
20 |18089-1008-00000C CG125D% T R X B ( ) GAS PUMP PLATE 1
21

17



